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1. D220 D260 #§ X 2e4eE Diesel Pile Hammer D220 D260
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A5 B 5 2 AR LIS a &

No. Parts-No. Description Q'ty. Remark
- 195.00 D220 & X 4eihik diesel pile hammer D220 1
- 197.00 D260 & X 4 4E diesel pile hammer D260 1
1 195.01 TAALE A cylinder lower part complete 1 P4
1" 197.01 TFiafr ¥ A D260 cylinder lower part complete for D260 P6
2 180.02.00A M % % & D220 variable-delivery fuel pump complete 2 P8
for D220
2’ 185.02.00 Kkih & .E A& D260 variable-delivery fuel pump complete 2 P8
for D260
3 195.03 LiA4T ¥ A D220 cylinder upper part comp for D220 1 P13
3 197.03 LiA4L ¥ AR D260 cylinder upper part comp for D260 1 P13
4 1950500 AERERK trip gear complete 1 P15
5  195.06 BB A set connecting parts complete 1 P17
6 190.07.00  EFE W& lube pump complete 3 P19
7  195.08 TEEEK impact block complete 1 P21
8  195.09 EERE R (D220) striking weight (piston) complete for 1 P21
D220
8  197.09 EERE R (D260) striking weight (piston) complete for 1 P21
D260
9 195.10 BRI R E transport protecting kit complete 1 P23
10  195.11 W& & % (D220) fuel line/breather line complete for 1 P25
D220
100 197.11 W& 34 % % (D260) fuel line/breather line complete for 1 P25
D260
11 195.12 TEE R ISR % lube line with connecting complete 1 P29
12 195-1 P Sk inner damping ring 1
* 195.16 I B8 A M tool box complete 1 P30

B AT TR R AR
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. D220 D260 F i 4% & Cylinder Lower Part Complete For D220 D260
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5 A5 4 AR #E &iE
No. Parts-No. Description Q’ty. Remark

- 195.01 TFiAALE R D220 cylinder lower part complete for 1

D220
- 197.01A T A& % R D260 cylinder lower part complete for 1
D260

1 195.01.01A T A4 cylinder lower part 1 D220
1 197.01.01A T A& cylinder lower part 1 D260

2 JB/T1000-1977  #EE M18x 1.5 plug screw MI 8 x 1.5 1

3 135.01.00-2 #E AL8 x 22 sealing ring A18 x 22 1

4 135.01.02-2 SRk reducer 12

5 135.01.02.02A  -FkAmib7F M10 x 1 grease nipple M10 x 1 12

6 GB77-85 24T M20 x 20 Screw M20 x 20 4

7 GB120-86 44 B16 x 100 Pin B16 x 120 2

8  195.01.01-2 AALE cylinder sleeve 2

9  195.01.01-4 5 1 [ A 4K dowel pin 24

10  195.01-2 24T M42 x 230 reduced screw M42 x 230 24

11 195.01.02-1 R EEEZN ring 2 piece 1

12 195.01-5 #oR sealing ring 1

13 195.01-1 SeE A rubber ring 6 piece 1 D220
13 < 197.01-01 INLE A A rubber ring 6 piece 1 D260
14 195.01.02.01 HEHEE 2K cylinder end ring 2 piece complete 1

15 195.01.01-3 4R ¢ 322 MA42 = 90 threaded insert M42 x 90 48
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3. D220 D260 #% & &% &  Variable-Delivery Fuel Pump Complete For

D220 D260
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T B 5 & AR = &iE

No. Parts-No. Description Qty. Remark
- 180.02.00A WR i % R, D220 variable-delivery fuel pump com- 2
plete for D220
- 185.02.00 #eih & ¥ A, D260 variable-delivery fuel pump com- 2
plete for D260
1 135.02.00-1 THH AL x 22 sealing ring A18 x 22 4
2 JB1001-77 A M18x 1.5 plug screw M18 x 1.5 4
3 135.02.00-3 FEA TR push cap 2
4 135.02.00-4 FEFHA 0.3 adjusting washer 0.3 2
5  135.02.00-5 P HER 04 adjusting washer 0.4 2
6  135.02.00-6 FFH# KR 05 adjusting washer 0.5 2
7 135.02.00-7 WFFH K 0.6 adjusting washer 0.6 2
8 135.02.00-8 E% pressure spring 2
9  135.02.00-9 JEAT push rod 2
10 GB/T879-1986 P 424K 6 % 40 dowel pin 6 x 40 2
11 135.02.00-10 FALAH screen pin 2
12 135.02.00-11 E% pressure spring 5.5 x 20 x 1.2 2
13 135.02.00-12 OAE 22x3 round sealing ring 22 x 3 2
14 135.02.00-13 RN cam 2
15  135.02.00-14 RN cam 2
16  135.02.00-15 #EE spring 2
17 135.02.00-16 A4 pin 2
18 180.02.00-17B  /EjhArAf pump lever 2
19  135.02.00-18 ik o swivel spring 2
20 2-137 OAHE round sealing ring 2
21 135.02.00-20 E% pressure spring 2
22 180.02.00-21 S 93 spring retaining collar 2
23 180.02.00-22 2o X E 4R conical ring 2 piece 2
24  180.02.00-23 FEATE guide sleeve 2
25  180.02.00-24 A ] holder ring 2
26 135.02.00-25 MR A24H 28 % 80 dowel pin 28 x 80 8
27  135.02.00-29 B H A sealing ring A20 x 24 2
28  GB/T5782-1986 #%4& M8 x 50 locking screw M8 x 50 2
29  135.02.00-31 Rip & protecting cap 4
30 135.02.01 MLEETRYEY switch shaft 2
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T B 5 & AR = &iE

No. Parts-No. Description Qty. Remark
31 180.02.01 AR EATE A%, D220 pump element complete for D220 2

31 185.02.01 AR EATE A% D260 pump element complete for D260 2

32 2-229 O A 59.92 x 3.53 round sealing ring 59.92 x 3.53 2

33 2-143 O A & 61.60 x 2.62 round sealing ring 61.60 x 2.62 2

34 2-146 O A [ 66.34 x 2.62 round sealing ring 66.34 x 2.62 2

35 135.02.04 YR I B rope disc complete 2

36  180.02.05B FRAR s A, pump body complete 2

37 GB/T879-1986 bt R A4 6 x 28 dowel pin 6 x 28 2

38 GB/T879-1986 3% R A4 5 % 40 dowel pin 5 x 40 2

39  180.02.11 BN regulation rope 4

40  180.02.02A T & E pump cover complete 2 P11
41  135.02.06 i i 1 R, check-non-return valve complete 2 P11
42 135.02.09 B i 1] s R, suction valve complete 2 P11
43 180.02.10 ERERE RS- stop valve complete 2 P11
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ZZ¥ % Pump Cover Complete
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Ve A5 2 AR #= &ix
No. Parts-No. Description Q’'ty.  Remark
1 180.02.02A G pump cover complete 2
2 135.02.02-2 # ring 2
3 135.02.02-3 i Fh4H stop pin 2
4 135.02.02.01 3k stop 2
5 GB879-86 3 R A4 10 x 32 dowel pin 10 x 32 2
6  135.02.06 i i 1 R check-non-return valve complete 2
7 135.02.06-1 1) i housing 2
8 135.02.06-2 8] 7% valve piston 2
9 135.02.06-3 E% pressure spring 2
10  135.02.06-4 K screw 2
11 135.02.06-5 ERGES SN ring type nipple 2
12 180.02.10 ERERE Y- stop valve complete 2
13 180.02.10-1 P& AF valve 2
14 180.02.10-2 E% pressure spring 2
15 2-114 O A [ 15.54 x 2.62 round sealing ring 15.54 x 2.62 2
16 180.02.10-4 R threaded plug 2
17  180.02.10-5 E% pressure spring 2
18 P125 OAHE 123%x2.4 round sealing ring 12.3 x 2.4 2
19  180.02.10-7 [BEES valve screw 2
20 GB/T893-1986 7 1+45H 22 x 1 circlip22 x 1 2
21 GB/T308-1989  4Wk 10.319 ball ©10.319 2
22 135.02.09 B it 1R s AR, suction valve complete 2
23 135.02.09-1 #EE sleeve 2
24 135.02.09-2 E%)73x8x0.7 pressure spring 7.3 x 8 x 0.7 2
25  135.02.09-3 #h washer 2
26 135.02.09-4 K threaded plug 2
27 135.02.09-5 Hoh washer 2
28 135.02.09-6 LR ] adjusting washer 2
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5. D220 D260 LA 4% &  Cylinder Upper Part Comp For D220 D260
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5 B AR #Z &
No Parts-No. Description Q'ty. Remark
- 195.03 LiA4T ¥ & D220 cylinder upper part comp for D220 1
- 197.03 LiAAL ¥ R D260 cylinder upper part comp for D260 1
1 135.03.04 T R plug screw “oil” complete 1
2 135.03.06 28 i SRR B R, plug screw “diesel” complete 1
3 JB/T982-1977 7 36 washer 36 7
4  135.03.02 R B HEK filter elbow 3
5  195.01.01-4 581k R AZ 4K dowel pin 8
6 180.03.02 TR Bk filter elbow 4
7 195.03.01 LA AIR cylinder upper port 1
8  135.03.05 5 o 2 R B R plug screw “diesel” complete 1
9  195.03-1 RN ratchet 2
10  190.03-3 51 IR A 4K dowel pin 2
11 GB/T6185-1986 %4k M36 nut M36 12
12 195.03-2 242 M36 x 160 screw M36 x 160 12
13 195.03.08 41 D220 extend cylinder for D220 1
13 197.03.10 41 D260 extend cylinder for D260 1
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. RERE R Trip Gear Complete
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5 oy & AR =z &IE
No. Parts-No. Description Q’ty. Remark
- 195.05.00 AL E R trip gear complete 1
1 195.05 -1A o sheave pin 1
2 195.05.03-1A g sheave 2
3 NUP230ECJ] HhA bearing 2
4 195.05-14A f& circlip 1
5  195.05.01 BRAK guide body 1
6  195.05-12 EET plate 1
7 GB5782-86 A M20 x 55 bolt 2
8  135.01.02.02A  -FkAmidwE M10 x| grease nipple M10 x | 3
9  195.05.04 BRPAF lever 1
10 GB70-85 $247 M12 x 30 cylinder M12 x 30 12
11 195.05.01-15 e sleeve 2
12 135.06.00-6 A M16 x 45 locking screw M16 x 45 4
13 195.05-4 JEAR plate 1
14 195.05-3 S 3 leaf spring 2
15  195.05.01-12 e sleeve 2
16 195.05-13 EET plate 1
17  GB5782-86 A M16 x 40 locking screw M16 x 40 2
18 GB879-86 MR A24H 16X140 dowel pin 16 x 140 2
19 135.05.00-15 MR A2 4H 25X140 dowel pin 25X140 2
20  195.05.05.01 ALA 4 lever pin 1
21 195.05.05-1 RN detent 1
22 195.05-10 A 4 joint bolt 1
23 195.05-5 AL 4 pawl 1
24 195.05-6 EHEAR shackle 2
25 GB894.1-85 % H 85 circlip 85 6
26 195.05-11 4 shaft 2
27 195.05-9 4 shaft 1
28  195.05.06 Shin & flange complete 1
29 195.05-8 4 shaft 1
30  137.05.00-7 1%k torsion spring 1
31  195.05-2 R4 driving pin 1
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7. BEH4EAR Set Connecting Parts Complete
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FPg &5 4 AR #= %z

No. Parts-No. Description Qty. Remark
1 195.06 BB A, set connecting parts complete 1
2 195.01-2 SRAT screw 18
3 180.06.00-1 IRk R A stud bolt 18
4  135.06.00-5 24 M16 locking nut M16 18
5  135.06.00-6 A M16 x 45 locking screw M16 x 45 16

Copyright © 2014 American Piledriving Equipment, Inc. All Rights Reserved



8. BAEFH%&E LubePump Complete
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Jr5 B 5 4 AR #E %ix
No. Parts-No. Description Q’ty.  Remark

- 190.07.00 TE R lube pump complete 3
1 135.07.00-1 Gl pin 3
2 135.07.00-2 AT E sleeve 3
3 135.07.00-3 Bk adaptor (tube to thread) 3
4 135.07.00-4 E% 73%x29.4%1.2 pressure spring 7.3 x 29.4 x 1.2 3
5  190.07.00-5 A plug screw 3
6 135.07.00-6 JE AT pump lever 3
7 180.07.00-7 AR pump body 3
8 135.07.00-8 E% 10x43 %2 pressure spring 10 x 43 x 2 3
9  135.07.00-9 #E ring 3
10  135.07.00-10 R 22%x52%2.8 pressure spring 22 x 52 x 2.8 3
11  135.07.00-11 #RE washer 3
12 135.07.00-12 K plug screw R1” 3
13 GB/T70-1985 $24T M8 x 35 screw M8 x 35 12
14 135.02.00-25 %4 7] 424K 28 x 80 dowel pin 28 x 80 6
15  135.02.00-3I Rip & protecting cap 3
16  180.07.01 AR AT AR, cylinder complete 3
17 135.07.01-3 O A %311 30 %3 round sealing ring 30 x 3 3
18  135.07.01-4 O A F 31/ 26 x 3 round sealing ring 30 x 3 3
19  135.02.00-12 O A F 3T 22 %2 round sealing ring 22 x 2 3

135.07.02 YA S EAR piston complete 3
20  135.07.02-1 VRS piston 3
21 135.07.02-2 O A ZE 4+ round sealing ring 3
22 135.07.02-3 #E slide ring 3
23 135.07.03 i i 1 %R, pressure vale complete 9
24 135.07.03-1 RAEK ring type nipple 9
25  135.07.03-2 BRAEIRAT hollow screw 9
26 135.07.03-3 3 sealing ring A12 x 15.5 18
27  135.07.03-4 Bk adaptor (tube to thread) 9
28  135.07.03-5 R threaded plug 9
29 135.07.03-6 E% pressure spring 9
30  135.07.03-7 O A E3E 8x2 round sealing ring 8 x 2 12
31 GB/T308-1989 4RIk D6 ball ®6 9
32 135.07.04-1 R plug screw complete 3
33  135.02.00-29 A sealing ring A20 x 24 3
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9. T#FZEEAR Impact Block Complete
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5 A5 B %= &
No. Parts-No. Description Q’ty. Remark
1 195.08 TEEER impact block complete 1
2 195.08-1 FTER impact block 1
3 195.08-2 - S7N piston ring 10
4  195.09 EEERER (D220)  striking weight (piston) complete for D220 1
4 197.09 EEEER (D260)  striking weight (piston) complete for D260 1
5 195.09-1 LE#FE (D220) striking weight (piston) for D220 1
5 197.09-1 &R (D260) striking weight (piston) for D260 1
6 195.09-2 FEL$% 2R catch piston ring 1
7 195.08-3 ERIR piston ring 4
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10. =% 4% E  Transport Protecting Complete
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5 B3 2 AR #F &iE

No. Parts-No. Description Qty. Remark
195.10 BRI R E transport protecting complete 1
2 195.10.1.1 TR securing clamp 2
3 136.01.01-4 5% b IR A 4K dowel pin 2
4 GB5782-86 A M36 x 180 screw M36 x 180 2
5 195.10-1 R HAILER D220 exhaust cover complete for D220 4
5 197.10-1 B HAEAILE M D260 exhaust cover complete for D260 4
11 195.10.2 A AER cylinder slot cover complete 1
12 135.10.02-2 +FdeF star handle 1
13 195.10.2.2 HR 84T tommy screw 1
14  GB/T879-1986 &M AE4H 6 x 60 dowel pin 6 x 60 1
15  195.10-2 A RRAT locking screw 2
16 195.10.3A RAP & KR protecting cap complete 1
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11.D220 D260 ¥ & % # 4

D220 D260

Fuel Line/Breather Line Complete For
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5 A5 4 AR #E &iE
No. Parts-No. Description Qty. Remark
- 195.11 W& 34 % % (D220) fuel line/breather line complete for 1
D220
- 197.11 Wi 94 Z % (D260) fuel line/breather line complete for 1
D260

1 195.11.01 5 R g high pressure hose 4
2 137.11.00-2 JEAR plate 4
3 137.11.00-3 A £ sleeve 4
4 137.11.00-8 gk clip 4

5  195.11.04 imvE (D220 ) injection valve complete for D220 4 P27

5  180.11.04B vk (D260 ) injection valve complete for D260 4 P27
6 135.02.00-27 S R A4 21 % 28 dowel pin 21 x 28 8
7 135.02.00-26 KRR threaded pipe joint 4
8  135.02.00-33 7S SRAT hollow screw 4
9 135.02.00-32 OFE 17x15 round sealing ring 17 x 1.5 8
10  135.02.00-28 AR sealing 4
11 20111-22-12x 300 Jix & & A& Hose complete 4
180.11.03.02A T ] i switch valve 4
12 GB91-86 4% 3.2 x 36 pin 3.2 x 36 4
13 180.11.03.02-1A 4k valve body 4
14 180.11.03.02-2A % piston 4
15  2-106 O A %3+ H 15.6 x 1.78  round sealing ring 15.6 x 1.78 4
16 GB/T5782-1986 #%4t M8 x 12 locking screw M8 x 12 19
17  GB/T93-1987 # washer 8 19
18 180.11.03-4 gk clip 1
19  197.11-1 I (2.6 K) hose (2.6 mlong) 2
20 197.11-2 I (2.8 K) hose (2.8 mlong) 2
21 195.11-10 sk clip 5
22  No.l &5 7/87 -1 1/4” hose clip 7/8 -1 1/4” 12
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12.D220 D260 "% %"  Fuel Line/Breather Line Complete For D220 D260
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5 A5 4 AR #E &iE
No Parts-No. Description Qty. Remark
- 195.11.04 ibvE (D220 ) injection valve complete for D220 4
-’ 180.11.04B ibhvE (D260 ) injection valve complete for D260 4
1 135.02.07-2A W ek spring washer 4
2 135.02.07-3 PR locking plate 8
3 135.02.07-5 E% pressure spring 4
4  135.02.07-7 AR adjusting washer 8
5 190.11.04-4 % valve piston 4
6 195.11.04-1 wmrEAR (D220) injection valve body for D220 4
6"  180.11.04-1B m ek (D260 ) injection valve body for D260 4
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13.1 FHmER A% Lube Line With Connecting Complete
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5 oy AR #Z &iE
No Parts-No. Description Qty. Remark
- 195.12 T e R lube line with connecting complete 1
1 195.12-1 g% (0.5 K) hose (500mm long ) 8
2 135.12.00-7 Zad 4k T-piece 9
3 137.12.00-10 Ek hose clip 6
4 195.11-10 3 hose clip 5
5 195.12-2 B (0.2 K) hose (200mm long) 3
6 195.12-3 I (0.34 K) hose ( 340mm long ) 1
7 195.12-12 &k hose clip 6
8  180.11.03-4 &k hose clip 2
9  195.12-4 i (0.18 K ) hose ( 180mm long ) 1
10  195.12.01 B (2,25 K) hose (2250mm long ) 1
11 195.12-5 I (2,25 K) hose (2250mm long ) 1
12 195.12-6 B (15 K) hose (1500mm long ) 1
13 195.12.02 A (265 k) hose (2650mm long ) 1
14 195.12-7 I (6.4 K) hose (6400mm long ) 2
15  195.12-8 I (6.5 K) hose (6500mm long ) 2
16  137.12.00-5 gk hose clip 2
17 195.12-9 B (0.35 K ) hose ( 350mm long ) 2
18 No.0 "% 4k 5/87-1" hose clip 5/8”-1" 3
19 GB5782-86 A M8 x 12 screw M8 x 12 58
20 GB93-1987 #H 8 ring 8 58
21 135.12.00-1 gk hose clip 8
22 195.12-10 B (0.33 K) hose ( 330mm long ) 2
23 135.07.03-1 R EREk ring type nipple 18
24 135.07.03-2 BARIRAT hollow screw 18
25  JB982-77 .18 36 washer 12 36
26 195.12-11 B (25 K) hose (2500mm long ) 2
27  195.12.03 B (3.1K) hose ( 3100mm long ) 1
28  135.01.02.02A “F3kAaih M10 x 1 grease nipple M10 x 1 6
29  No.000 %4 7/16-5/8” hose clip 7/16”°-5/8” 46
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14. T E & M4  Tools And Accessories
55 B & AR #E &
No. Parts-No. Description Q'ty. Remark
195.16.00 I BRI tools and accessories 1
1 195.16.1 &R I 5 piston ring fitting band cp1. 1
2 195.16.2 P 78 piston ring fitting band complete 1
3  135.16.03 R assembly plate 2
4 135.16.04-1 ZFAR assembly plate 1
5  135.16.04-2 EIEM connecting plate 1
6 135.16.04-3 FAe bolt 2
7  135.16.04-4 Hh pin sheave 1
8 135.16.04-5 +3L% d12/d 16 punch ¢ 12/¢ 16 1
9 135.16.04-6 FILESA D8 punch ¢4/¢$8 1
10  135.16.04-7 ¥ kIR F single-head spanner 1
11  135.16.05 T A4 tool box 1
12 4% ¢ 12 x 100m rope 100m long 7
13 2350-20/36 WRIEIRF ratchet spanner 1
DWNZ29
14  GB/T825-1988 IR#%4T M8OB ring screw M80B 1
15 GB/T825-1988 T IR 4T M20 ring screw M20 2
16  GB/T879-1986  #&M[EAx44 10 x 100 dowel pin 10 x 100 2
17 GB/T879-1986 i R 4248 16 x 100 dowel pin 16 x 100 2
18  GB/T4388-1995 A kirF 30 x 32 double ended open spanner 30 x 32 1
19 GB/T4388-1995 A kirF 19 x 22 double ended open spanner 19 x 22 1
20 GB/T4388-1995 #3kiRF 46 single ended open spanner 46 1
21  GB/T4388-1995 ¥ kirF 27 single ended open spanner 27 1
22  GB/T4388-1995 ¥ kirF 17 single ended open spanner 17 1
23  GB/T4388-1995 ¥ 3k3rF 55 single ended open spanner 55 1
24 GBI/T4388-1995  #itdkF 22 x 24 double ended ring spanner 22 x 24 1
25  GB/T3390-1989 £ FRFH#E 22 socket wrench SW22 1
26 GB/T3390-1989 £ &Kk FH#%£ 60 socket wrench SW60 1
27  GB/T5356-1998 HxARF 5 angled screw driver 5 1
28  GB/T5356-1998 A xAIKF 6 angled screw driver 6 1
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55 &5 & AR #E &
No. Parts-No. Description Q'ty. Remark
29 GB/T5356-1998 A< A4RTF 8 angled screw driver 8 1
30 GB/T5356-1998 A~ A#KF 10 angled screw driver 10 1
31 GB/T5356-1998 A< AT 14 angled screw driver 14 1
32 GB/T5356-1998 W -~ AdkF 19 angled screw driver 19 1
33 A X A& 3% B 4 pliers A19 1
34 JE 773k 4 180ml oil feeder 1
35 135.16.06 b & AR grease gun 1
36 A /) 4F 525 % 20 extension bar 525 x 20 1
38  SG14-70 FIRF 65 monkey wrench 1
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SHANGHAI ENGINEERING MACHINERY CO., LTD.

i #: EBETEURSEK2585 www.semw.com
Hip 4% : 201901

B4 EEIER : 0086-021-56656718 56776562

AR - 0086-021-56036931

BRS#&k - 400 -888-1749

1% H : 0086-021-56039876

BFERM: sales@semw.com

Add : No0.258, Yangnan Road, Baoshan District, Shanghai, China
Zip code : 201901

Sales-tel : 0086-021-56771749 56776562

Foreign-trade tel : 0086-021-56036931

Service-tel : 400 -888-1749

Fax : 0086-021-56039876

E-mail : sales@semw.com
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	D220 D260
	D220 D260
	DIESEL PILE HAMMER

	1. D220 D260筒式柴油锤   Diesel Pile Hammer D220 D260
	2.  D220 D260下汽缸总成 Cylinder Lower Part Complete For D220 D260
	3.  D220 D260燃油泵总成   Variable-Delivery Fuel Pump Complete For D220 D260
	4.  泵盖总成   Pump Cover Complete
	5.  D220 D260上汽缸总成   Cylinder Upper Part Comp For D220 D260
	6.  起落架总成   Trip Gear Complete
	7.  紧固件总成   Set Connecting Parts Complete
	8.  润滑油泵   Lube Pump Complete
	9.  下活塞总成   Impact Block Complete
	10.  运输保护装置   Transport Protecting Complete
	11.  D220 D260燃油管路系统   Fuel Line/Breather Line Complete For  D220 D260
	12.  D220 D260喷油嘴   Fuel Line/Breather Line Complete For D220 D260
	13.  润滑油管路系统   Lube Line With Connecting Complete
	14.  工具及附件   Tools And Accessories
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